
,-"
{_.

, I II I

PARTS MANUAL

---~------ .~



Order of Introduction

TABLE OF COIiTEllTS

Page

A. Purpose of the Parts Nanual ...•••••..••••.••.••••••• i
B. Location of Serial Nnabera 00 ooi
C. Abbreviations o •••• o ••• o ••••••••••••••••••••• i
O. Explanation of the Foraat 00 11
E. How to Use the Parts Nanua! 00 11
F. How to Order Parta Ii

I
Inde.

Group Group
Nnaber N...e

Page
Nnaber

Thi. .anual baa been prepared to better aC4Uaint the dealer and .echanic with the Taurus AU Terrain
Vehicle parts and idelltification. It li.ts only parts available as .pare parts.

,

i

1.0
2.0
3.0
4.0
5.0
6.0
7.0
8.0
9.0

10.0
11.0
12.0
13.0
14.0
15.0

A. PURPOSE OF THE PARTS IlAKUAL

Tran5JIissioD...•... o •••••••••••••••••••••••

Rear Su.pen.ion & lIbeel 00 ..

Throttle & Engine 00 .

Emau.t Sy.t.e.•••••..••.•...••.....•.•.•...
Front Fender & Rack ..
Front Body 00 .

Rear Body & Fr e ..
Front Steering &Su.pen.inn•••••••....•.••.
Front 1>le &Brake Sy.te•••••••••••••••••.•
Rear Brake Syste•••••.•••••••••••••••••••.•
H~ulic Brake Coaponenta.•••.•.•.•••••.••
TOr<jUe Converter Sy.te .
Clutches - Power Bloc.••.••.••••....•••••••
Fuel Syste .
Electrical Sy.te .

PARTS IlAlUAL IITRODUCTIOII

1/2
3
4
5
6
7
8
9

10
11
12
13
14
15
16

B. LOCATION OF SERIAL IlU!8ERS

The Vehicle Serial Nnaber i••taaped on a plate which i. located to the right of and Just behind the
.teering coluan.

The Transaission Serial Kuaber is staaped onto the lransaisalon housing over the left
rear axle.

The Engine Serial Nnaber i. located on the top rear of the engine. Refer to the Brigg. & Stratton
Engine Part. Kanual (OOG part nuaber 370-12) for engine parts.

C. ABBREVIATIONS
Reaarka Coluan:

[

AA
AC
AS

Available a. aaaeably only
Available as co.ponent only
Available as set only

i

NA
RO
RR

Not available
Replace. aU other.
Recouended as replaceAeDt



Description Coluon:

Alua
Approx ­
ASS'Y
BOO
civ
dia
FH~

FSHJlS
ga
HC
HD
HHCS
HWH
HWHCS

Uu.inul
Approxiaately
Asseably
Bracket
Coaplete vi th
Diaaeter
Flat Head Machine Screw
Flat Socket Head Machine Screw
Gauge
High Collar
Head
Hex Head Cap Screw
Hex Waaher Head
Hex Washer Head Cap Scr..

10
Incl
Ig
LH..
M
00
ref'
RH
5
SHCS
SLT
spd
T

Inside Dialeter
Includes
Long
Left Hand
Milliaeter
Itetric
Outaide Oiaaeter
Reference Nu.ber
Right Hand
Sprocket
Socket Head Cap Screw
Slot
Speed

Teeth

O. EXPl.AJlATIOH OF THE FORMAT

Ref. ,
Part'
Reaarks

Description

ety

- Reference Huaber - for reference between Part 11106tration and Part Description only.
- Part Huaber - Tsurus part nuober for identification and ordering.
- Abhreviations sre uaed here to aid in the selection of the correct part.

(see Abbreviations above in'C')
- Part Kaoe (written in capital lettersl for Identification.

IMPORTANT: Other details aay be indicated in the description, including the serial
nuober of the vebicles this part is reatricted to. Please check thia 80 that you
order the correct part.

- Indicates the quantity of parts used in that Group asseably.

E. HOW TO USE THE PARTS MANUAL

1. Select the ....ably Group in the Index on page (I) and turn to the correct page indicsted.
2. Locate the part desired nn the Group illustration and note its reference nuaber.
3, Locate the Ref. , (Reference Kuaber) in the parts list below or next to the Ilustrstion and note tbe

Part Huaber, Description and Coantity.

• Ref Ho. (Reference Huober) , such as 17a aeaOS the saae part is used in aore tban one place in tbe
Group. Refer also to 17b, etc ••

• When a Reference Huaber Is listed aore than once, ie 20, 88 abown in the accoa- 19 455-18
panying list. the Part Huabers will be different. When this occurs, be sure to 20 4~
note the deferences in the Description and aerial nuabers given. 20 455-20

f The aerial nu.bers given in the description indicate what vehicles this part is used on, such as
-fraa MOO' aean. all vehicles froa and including 3\1100 U&e thi. part. The word. -to 31/200- aean
all vehicles up to and il.eluding ~'200 U&e t.hi5 part.

To ensure that you receive the correct part which you require, pleaee indicate the quantity, Taurus
Part Huaber and Part Haae in your order. DO HOT order by Key Huaber or Page Huober.

This lannal is based on the latest product infar.ation available at the tile of printing. Ontario Drive
and Gear Lilited reserves the right to lake changes at any tile and without obligation.

Reproduction of any part of thi. publication i. prohibited without prior perai..ion.

<f)Ontario Drive , Gear Liaited 1986

if



'.-'---_ ..--..'

-- -_._.,._----- ""., _..
{',,;!

--_._--

...
o

-l
'1
~
::l
[Jl
;l....
[Jl
[Jl....
o
::l

78

~.~.

28
\

/" ..-0''Cl,,,,-
./ . 17 ./ /"""~

18 19
13 20°<-'/;;16

'Z:~~ ..
>~

'>f::
~9

10

MOTE: The lransltaalon in the draving below
18 upaide dovu for better presentation
of all th~ colponenta.

_ :;.--- .•0- ~..~7
. '. ...-'___ I~~'-'2~; 74 tr' ,-'> .~' ,7\Z

. ......... ~~ , "~\ ""'-..:>-"\. J. &:;JI', <p. -' ~ ~'-~~ 75

24. fI Y,,? .> - 32 Xi~~\\r---\ /I'~.7\. I
,""- ./ •• 31 V..-- -~.\ t ..J'" -- ....... ----- """ "-, -..- -,..' 38'::....... ~("'

. @j)~'="'~ J~'1-::/ ~3637~~~~~~~~~Q~'~2

~
..-__ = ~2~~ ~ y.ro~

, 0 _ ,1JI)i ~ ~' ('j ",

{

" • . "', M -' •

4 \~,' ,,,,-lii~' ~ ..~~' 'J,(, .,~ "" ' ,.,' it/iiJ'" ~=~",Q~' ,~, ".~~ ~be~ '/ .. _<tJiJ..f'~rfJt~lV"''' '" ',,70

~~,~~.~.~~. '~~~/ 4~~.'~~~~~'~t~C~;:'"
:: ~ " ~'\ 0 ~ .>~ , r1>X'~~~"@ 51

52

59 ~@jY 73 D
• .~_ """ /' ,/C'" '"

4;' ,,'" ,. ~ . '
I f,].~~' ( .,~ '/. :/ . " '"
• , • \ 0 \.F" "" . 'if'"

...

,').~ '1'-------



1.0 Transmission

Refl Put , Description at, ReU Put , Description at,

• 40-00 TiAJiSIlISSIOI, Incl ref' 1 to 77 42 40-14 LO'i GW, 51-T 1
I 4lHl1 HOllSIXG - l.H I 43 472-{)3 OIL SEAL ~7x7 u I
2 4lHl2 HOUSIMG - RH 1 44 471-09 8EHUG I6O(X; I
4 103-{)2 DIl.III PLUG 2 45 40-19 DISTUCE SlEEVE I
5 'IO-<l5 IJl5ERT I 46 471-{)2 BE.lIlIIG 16206 I
6 40-04 TllREADED IJl5ERT, 110 I 47 4O-IS IIlPl1T 5IIAfI I
7 4Q-l;9 LlmNG LUG I 48 IHH)2 lET 3/16x7l8 I
8 473-{)7 H.H.C.S. 5/16-ISx2" 11 49 415-{)2 8USllUG. AA-1212-7. Ix 1.25% 112" 19 1
9 108-24 WASIIER 5/16 14 50 40-15 HIOH PlIIOX. 31-T, Incl reU 49 1

10 103-38 H.H.C.S. 5/16-ISxl 1/4" 7 51 ICb-36 WASHER 1
13 486-{)5 SPRIlG 3/S" bore I 12 107-{'4 SIlAP RING 1400-98 1
14 47'HJ3 8EARING 8ALL 3/S" I 5) 40-16 ro:; CLUTCH 1
15 47'HJ2 8WING HALL 112" I 54 175-{)4 BUS-ilXG. AA-838-16• .751x.87813/4-19. 1
16 473-15 SET SCR!.'/ 112" 2 55 <0-17 l.QIi PUIOIi. 19-1. ID:1 refl Sot 1
17 40-34 SHIfT LOCI PIX I 56 4()-2G REVERSE lOW. 19-1 1
IS 40-42 IlOWll ASSEIlllLY I 57 ~71-()q BEABHlG 16303 1
19 486-{)G 5PRIIG lIr bore I Sf 4&-3i IllStRl KIT 1
20 473-IS SET SCREW SIS" I 55 40-37 REVEiSE SHAn
21 472-{)5 OIL SEAL 4OxWx8 u 2 60 105-()8 6DSlilliG, U-83S.-S, .1S1 I .878 J. 1 114" 19.

22 47Hl7 8WIIC 16008 I lee reil 61
23 471-{)8 8EARIIG 16209 I 61 4;)-35 Rt-vE2£ IXrJB~ Gill. 19/27-i, Ind rr=fI ~~ 1
24 4lHl7 flUL DRIVE GEAR, 53-T I 62 476-05 SXAr RI.~ X-1800-1SO 1

25 476-{)1 SlAP RIlG 1'100-196 I G3 lf83-01 O-RIlii: 1125 I
2G 47HO HEARIIG I6OO'J I 61 41)-33 SRIfT SIlI..'T I
27 472-{)G OIL SEAL 45x61xS I 65 40-30 CA! SH!fT ASSOOl..Y 1
28 4lHl3 BE.lIl AILE I 6G 40-29 fORWARD fORX 1
29 4lHl8 IOLER GEAR. 43-T I 67 476-{)4 51W' RUG 1500-0050 2
30 471-{)J 8WIIG 16308 I G8 40-32 REVERSE fORK 1
31 40-45 DISTilCE RIIG 1 69 483-02 o-RUG'112 1
32 4lHl6 IOLER 5IIAfI I 70 481-{)2 COTTER PII. 5/32x1 1/2" 1
33 47HlI 8illliG 16205 4 71 40-35 sa1fT LEVER ASSEllBLY 1
34 40-24 OISTilCE RUG 2 72 481-01 CLEl15 PII, BJ74 1
35 40-10 LABGE REDUCTIOX GEAR, 46-1 I 73 8OH2 SHIn OOIi 1
36 40-11 SPLllE SHAfT 1 74 104-{)3 oo.a Pil 114x3/4" 19 3

37 40-{)9 SUll REDUCTION Gill, 25-1 I 75 6-'>8-25 fUEL TAil flfTl.G I
38 40-25 OlSTilCE RUG I 76 108-{)5 UlCn'A5HEIl 5116 3
39 476-{)2 SlAP iliG 1400-137 2 n 40-39 SKID PLATE ASS'..Jl.BLY 1
40 40-12 HIGH Gill, 39-T I 78 4S5-11 GASlEi SEALAXT. Loclite Ga6ket Eli.inator
41 40-13 Gill SHAfT, 14-T I 10.15 II. oz.

2



2_0 Rear Suspension & Wheels

Sell lnahllaUon detail 37

29

Brake Cover
-8ft groop
10.0 Rear Brake Systea

2.0 Rear Suspension ,;. Wheels

Rof' Put. DeacriptioQ Illy Rof. Part • Oe&cription Illy

1 473-23 SHCS. 5/16-1811 1/4' 5 19 615-<>1 SET SCREW, 'lo-32x3/16" 2

2 108~ BC. I.OCJ(\/ASI!EJI. 5/16" 5 20 I()(HI TRAIW COOPW B.\LI.,Incl Mut , l.ocJo<.6her I

3 «>-58 ~HJI' PTvor !'f}~nG I :'1 41H)6 TRAIW H!TCH BRAem" ASS£J!BLY I

4 404-Ji6 PIVOT BEARm I 22 117-29 1..OCXJUi. 3/8-16 2

5 404-54 IlA/I P!VOT SE.I.RI~G SEAL I 23 108-15 "ASBEll, 3/S" 2

6 475-(1l SDSHIRG, 1311.20 I 24 473-22 HHCS, ~/B-16x4 1/2- 2

7 q78-1<; WASHER, 718 x :i. 3/8 x 3/32- I 25 4(H)() TRJ_\S!~SSIO~, see group <1.0 irans5i~ion) 1

S 473-21 PIVOT BEARING SOLT. 7/8-1~x3w, special I 26 'lO-62 REAR I.I!.E SLINGER I

9 453-;)1 Rill SHOCK I Z7 40-41 REAR h1S ASSEi3LY. lncl rof .2S 2

10 487-<12 l.OCKIDT, ~lOxI. 5 I 28 473-06 WRm STUD. 112-20. see ref m, 4 per. S

11 473-<11 h1iCS, ~10x1.5xbOu 19. 1 29 425-;)1 TIRE' iIB ASSEBBLY. Inci ref '30.31.32 2

12 473-;)2 HHCS, ~lOxI,5-B5 .. 19. I 30 125-26 VALVE STEll. see rof .29 I

13 478-13 LOCKV!SHER, 10.. , Din 127 I 31 425-o.J RII, 12%9, steel, see ref .29 I

14 108-26 WASHER. 3/8" 2 32 425~ TIRE. iu:rf Buster. 25-12%9 -, see ref '29 I

15 117-15 BEl IUT. 3/8-1. 1 33 487-;)3 WIIEa JlDT. 1/2-20 8

16 108-<l6 l.OCKWASHER, 3/8" I 34 478-12 WASBEll. 314" 2

17 486-19 RU8SER 8U~ STOP I 35 487-<l6 ilEI SUJmD NDT, 3/4-1. 2

18 ~I 8Rill COVER SLlMGER I 36 481-;)2 COTTER PII, 5/32x1 1/2" 2

37 402-;>9 VEIT HOSE I

3



3.0 Throttle & Engine

.,-

~---==+ \

26~ I
(' \:l"

. I

SUrter CUile
-see group
15.0 Electrical Syate.

3.0 Throttle & Engine

Ref' Put' Description Oty Reft Part' De&C1'iption Oty

I 412~ THROTTlE I 18 271271 • fOA! PiE-Cl.EAIEi, aee ref '14 I

2 412-17 THROTTlE BOOT I 19 3'l4018 • PAPER fiLTER. see rot 114 I

3 412-()3 GRIP. RH. I 20 4&-18 T-TAP OJKKELiER. see ref '14 and (jI'oup I

4 412-<)6 GRIP. Ul. I lIS. 0 Electrical Syatel)

5 412-31 IllXEll THROTTI.E CABU I 21 93496 • SCR..t'\', 'lG-32x5/S-, see ref '14 2

6 412-32 OUTER THROTTlE CABU I 22 61~70 TEROTTl...E: CABLE CLIP, 8e@ ref 114 2

7 ~O3--47 SCREW. 'lo-2~~1!?~. ~ r~{ 114 2 2, £10-7::' TE?G::tE SPR:~G P.OOK. see r~f '14 2

8 125-48 HOSE Q.IP. 1/2- !D. 2 24 125-88 THROTTLE RETURl SPRIXG. see ref 114 I
S i\.;.)-Si HHCS, S/16-io~1 11';'" ~ ~ 103-48 SC...t "iJ..t 5..."T£s', 11013/4. seE t\,;.{ E" 1

10 l,,,j- .2" WASHEi. 5/10' S :c, 222923 ~:-.~:"-'-I:J. t.w~~.iCTER, see ref L.;

11 117-21 LOClOIUT. 5/10-18 4 27 231339 CARB JET, see rei '14
12 403~ COOLING HOSE CUff 2 28 12S--f,4 F1J£l. fILTER, 5et' rei 114, ~ i.Jw group

13 403-04 rollm ROSE I <14.0 Fuel Systell)

14 410-12 BRIGG9 , :muTTON ElIGIME. 656cc••odel 1 29 100-70 Gill Cl.A!P 1
402437. Ioel ref 17,8,16. La 28,30 30 0<;;32 ROPE START. see ref II4 I

IS 120-30 SPARK PLUG, Cba-pion iJ-I2, see ref 114 2

10 486-04 GROlmET, see ref '14 I • 8riggs , Stratton part maber. The&le

17 4O)-{)5 GASKET. see ref 114• • 160 group (4.0 2 parts al60 available at 8 , S Service

" Exhau8t Syatn) Dealen.

4



4.0 Exhaust System

17 a
16

4

3

2

4.0 Exhaust System

Ref' Part , Deocriptioll Oty Refl Put • De&cription aty

407-j)5 GASKET, &ee 11&0 group (3.0 Throttle' 2 8 117-20 H£1 jliT, 1/4-20 2
Engine) 9 108-<>3 LOCKiIASIIER, 1/4" 2

2 478-10 R.C. LOCKiIlSdEll 1/4' 4 10 478-<l8 PLATE WASHER, 1/4- 2
3 473-2l; SHCS, 1/4-20>3/4- 4 11 473-<>9 KECS, 1/4-20.3/4- 2
4 407-11 I!!JIlfOlD PIPE ASSEl!BLY 1 12 407-12 IlE.IT SHIELD: body I
Sa 103-11 HVBCS, 1/4-2Ox1l2" 2 13 100-98 IlUITLER ClAIlP, 1 1/2-10. 1

~

5b 103-11 RWHCS, 1/4-20>1/2- 1 14 103-<>6 RRCS, 5/16-18.1- 2
6.1 108-<l8 WASIIER, 1/4" 2 15 108-j)5 LOCKWASHEi, 5/16" 2

6b 108-<l8 WASIIER, lW I 16 407-10 !1JfFUll I

7 407-13 I!!JIlfOlD IlE.IT SHIELD, ocr... I 17 407-<l8 HEAT SHIELD, auffler 1,
i

5



"-r-r
9 10

,~
I

5.0 Front Fender & Rack

1~
~-j/,~ .-",

Q:..L..-- '---
Toke&--------- -¢:-~ ·__5·~_·.=_

I 1....--
-see ljrOup "".---
8.0 froot SteEring' SU6pen5ioa

,

11

I

I

I
I

Q

I

~6
~,

4

5

5.0 Front Fender & Rack

R~H Pel .. Ducrlption aty !.t-H Part' w..c Ip":Of. -c)

1 '73-0') HHCS, 1/'·201<31'" 5 7 103~ IfilCS, 1/'·,0,,1" ,, IOS-{)3 t..OCKVASHER. 1/4" , 8 103-25 PAl RD, PHILLIPS SCREW, '10-24:r 3/4- 5
3 117-27 LOClOO1T, 1/'-?O 2 9 1?<Hl5 SPACEll, 3/1." 10
4 4(J5-10 F1lOI1T lUCK ASS' Y 1 10 117-10 LOCXll UTS, 110-24 5
5 401-{)1 fROlT fDIDEi, specify colour 1 11 4OH3 F1lOI1T BUD FUP 1

• 108~ WASH£i, 1/4- 3

6



6.0 Front Body

0
I )

--I I
[ I
I I
( I

24

12

4b1! u~.~~
21~ - 20:{ L!lj8c

w{l ~r 18

15~~~17 1' I I",
. J, . ' ,'n~

./ 16 I I 8b 19 ,;

15/, i~
13 / ~" I'l"lUoo Swact

J 3 '" -see group

~9----!J, 11! / 15.0 Electric,1 Sy.t..

.~;;?
5 ' ""- v .:\ /

/I~" '~

~~ . ~
5 4a2

1

6.0 Front Body

Ref' Part. Description lIty Refl Put , Description lIty

,OJ

40HlS TOOL BOY I 10 486-16 Il.ECEPTAa..E, plastic I

2 WHl4 S-.t.bi 7Jrf"Jir.. specify colour I II lC~....f\..,e \lASHER, 1/4- I

3 103-11 HWHCS. 1/4-20.1/2' 3 12 WH3 GUJ\IE BOX COVER I
4, 120-24 ill\lt.l~. '34 4 13 Yotn; STUD RETAlliER 1
4. 120-24 il'!,:'J"S...:..:; • H .;:......... 'iIXG STUD. plo/i;LlI. 1
5 Wl-35 TAUI10S ltAIIE PLUE 2 IS 486-18 PUSH RIVET. plastic, black 2

£.0 103-25 PAI lID PHILLIPS SCREY. '10-24.3/4' 2 16 401-14 GUJ\IE BOX COVER HI~GE 2

6b 103-25 PAl lID PHILLIPS SCREY. '10-24x3/4" 2 17 120-13 RIVET, J66 4

6c IOJ-25 PAl lID PHILLIPS SCREV, '1Q-24x3/4M to 3W0208 2 18 WH2 IJI5TIlUftEJT POD I

7 WI-28 YEI.LOl/ REfLECTOR 2 19 I2O-«i SPACER, 3/16' 2

'i &i 117-10 LOCKJ(UT. II0-24 2 20 103-48 sar UP SCREW, '10:Jt3/4-. {roa 3Y0209 2

i 8b 117-10 LOCKIIUT. II0-24 2 21 WI-38 Il!!'OilHJT PUTE I

Be 117-10 J..OCDUT, '10-2<-1, to .JW208 2 22 473-34 PAl. lID. PHILLIPS SCREV. I8x3/8",
9 120-15 23 WI-40 IJI5TIlUIlEIlT POD fACEPUTERIVET 145 2

24 WI-36 WWIlfG DEClli. sheet of 6

,J
1
'j 7
I



"I

7.0 Rear Body & Frame

7"0 Rear Body & Frame

Ref. Part. Dtacription Ilt, Refl Part • Deacr!ptiOQ Ilt,
I 405-01 REAR RACK, Inc! threaded inaerta I IS 12S-1I SEAT LOCATIOM SPiUIG, rs1-m, to 3V0263 I
2 405-{)6 TIE DOVI ASSE!SLY 2 IS 12S-16 SEAT LOCITIO~ SPRING, 57-125, fro. 3'00264 1
3 10S-2S fUT'iASHER, 3/S" 2 19 120-15 RIVET, 145 2
4 108-{)6 I..OCKWASHER, 3/8- 2 20 4QHlI fRA!E ASSE!BLY I

~ !!7--!5 m !r."!', ?f~-!f 7 '2: ~e€-71 ~prl'r., , .. 1.- 1

6 4Q1-{)6 REAR DECK, specif., colour I n. 401-:£3 SPLASB GijAiill, f.ii.., piiUlUC
7 4QI-V P.ED RmECTOR, rear 2 23 108-()8 .ASHER, 1/4" 2

So 103-25 Pl•• RD. PHILLIPS SCREW. '10-24% 3/4" 4 24 103-72 HV THR£!D CUT11R~ SCRtll, 1/4-20z3/4- "Sb 103-25 PU. tID. PHILLIPS ~. 110-24:. 3/q" 2 2'S 4Q1-18 EJfGIlE UH.!.l OJ>,!:.--{

Be 103-25 PAl. RD. PHILLIPS SCRE., tl0-24. 3/4" 2 2S 401-19 ENGIKE CJOLllG 'IR SCPJ:EY I

9<1 \17-10 LOCKliUT, II0-24 4 Tl 120-22 RIVEi'. 143 7

9b \17-10 LOClOlUT, 110-24 2 2S 4Q1-34 GUR CH,lJiGE PUiE 1
10 4Q1-35 TAURUS llAllE PUTE I 29 486-2S SEAL! KG STRIP. sponge rubber 2
\1. 120-24 RIVETS, .34 2 JO 487-12 .ING M, 1/4-20 2
lib 120-24 RIVETS, '34 4 31 4Q8~ SEAT ASS'Y, Inc1 ref '32 I
12 4QHS RED REFlEcrDR, aide 2 32 4Q8-03 VIIYL SEAT OOVERI~G, see ref '31 I
13 103-48 SElF TAP SCREW, '10 r 3/4- 4 33 4Q8-05 SEAT LOCATIO' PI' ASS'Y I
14 G02~ SEAT LOCATIO. PLATE 1 34 103-11 lMlCS, 1/4-20%112" 4
15 4Q1-29 R1JloSER BUIIPER 2 35 4il8-<l7 FROlT SEAT CATCH, Incl Gro..et &Wing Stud I
16 103-()8 HHCS, 1/4-201:1· 4 36 103-73 PHILLIPS RD. SCREW, 1/4-20%3/4" 2
17 108-03 I..OCXVASHER, 1/4· 4

8



8.0 Front Steering & Suspension

:~
I
I

\\
11~

12 I~

1\

II
--',Ifront Bn.k. Cable _

-... group II
9.0 front Axle" Brike Syatel ; \

1\
II
II
II
I

I,
I
L·...----

6
7

o

0'-.

8.0 Front Steering & Suspension

Ref' Part , Ol!acr1ptiOD at, Ref' Part , Deac:ripUoo at,

I 412-{)J GRIP, RH, 1 13 487-10 BEARIlG l.OCKlIUT, AlI-()5 2
2 412-<J6 GRIP, LH. I 14 478-<J6 BEARIIG LOCKVISHEl1, Av-05 1
3 412-j)1 Wlll BAIl ASS" I 15 412-j)8 DUST aMll 1
4 473-25 5rlCS, 1/4-2Or1 1/2" 4 16 48.J-{)J o-RIIG, '22~ 2

5 412-j)4 RAIDLE BAIl CUllP 2 17 471-15 TlPERED ROLLER BilllMG, 'L44643 2

6 412-30 RAXDU: BAR 0)\'£2, vinyl I 18 471-16 ROLLER BlliING roME, 'LH610 2

7 412-20 WDLE BAR fOI.! 1 19 412-11 UMR fORJ( YOKE 1

8 412-10 UPPER fORK YOKE 1 20 412-j)9 ST£ERIIG HEAD AILE 1

9 473-23 SKCS, 5/16-18,1 1/4" 6 21 414-j)1 FRaIT FORK, Inel rei '22,23,24 2

10 473-31 SKCS, 5/16-18<2" 2 22 414-j)J STOP RING, pall, see ref 121 I

11 117-21 lOCXIIUT, 5/16-18 2 23 414-j)2 BUer BOOT. see rri '21 I

12 486-22 WIRE CLA!P, 3/8- 2 24 414-j)4 STOP RUG, large, see ref 121 1

9



9.0 Front Axle & Brake System

• 9

Q

,~ 0

48 '?
43

"
,
,
,
i

47

46

,, ,

38

~2
36 35

40 37 -

41 " ID~~G)
!" ~O)
rSD~

,
27

5 "'i)~~~4~~-" ....a 213 12 ~)'

14 V ~
15 ~rIi:;r'" 4 1

~.~ 0 10

•
•

'6

17.

'9.0 Front Axle & Brake System

Ref' Part , Ducrlptioo lItT Ref' Part' Deac:ription lItT

I 412-<l2 BRAKE LEVER ASS'Y, Ind r~ 12 to 9 I 24 AS SPRDlGS, eel of 2, see ref , Ll, 71
2 412-12 BRill LEVER AIlII, ... rof 11 I 25 487-<l7 JAX 1M. !lOX1.S, see reft 'll I

3 412-13 BRAX£ LEVII BODY, aM cd '1 I 26 487-;)8 ESU ruT, 111011.5, see ref IV I
4 412-22123 SCREW , KtJT, 11611, aM ref' 1 I 27 454-<l2 BACIIIG PUTE ASS'Y, Incl rof liB to 26 I

5 412-29 PAl YD SCREV, 116x111S.. 19, see ref' 1 I 28 IGJ-<l6 HHCS, S/16-18d- I

6 1Il-<l1 SPlROL PIX, 5/3211-, aee rPi '1 I 29 454-<l3 TOiOIlI: ARJI 1
7 41?-lj:; LOCXIItC l~tl,l, ~ ,...s' , J(l ~OS-<l7 rP.Or!' D:..! S:!k"" 1

8 412-14 PIVOT PIi, ... rof' 1 1 31 454-01 BRill DiU' I

9 126-2£ EITEl5ION SPRING, ... rpf' 1 I 32 473-1l8 fSH!S, S/16-24x1 4

10 412-24 RUBBEI! BOOT I 33 108-<l5 LOCKVA~SHER, 5/16" 4

11 412-27 ADJUSTER, plastic I 34 487-<l9 HEX lUi, 5/16-24 4

12 412-2£ ADJUSTING IlPPLE , COWR I 35 406-<l3 SPACER mG 2

13 412-25 RUBBER SEUO'iS 1 36 412-<l3 OIL S-tlJ.. 3Ox47x7 •• 2

14 454-16 BAR!lEI, nnm 1 37 471-<l4 BEARIIG. l6.lO3 2

15 454-<l4 BRill GABLE I 38 473-<l6 IrHffi STUD,II2-lO, see ref '39 4

16 486-22 WIRE CLA!P, 3/8" 2 39 406-<l4 AXlE HOUSIIiG ASS", Inel ref '38 I

17, 117-21 LOCXXUT, 5/16-18 2 40 486-<l3 GROK!El, rubber 2

17b 117-21 HEX MUT. 5/16-18 I 41 406-;)8 SPACE!! TUBE I

18 HHCS, 16, see ref '19, V 1 42 406-02 DUST 58lE1ll I

19 454-11 BRAKE ARK, Incl ref '18, see ref '27 I 43 487-<l3 VIlW. JUT. 112-20 4

20 478-16 WASHER• .see ref IV 1 44 425-<l1 TIRE' RIK ASS'Y, Incl rof 145, 46, 47 I

21 BACIING PLATE, ... rof m I 45 425-<l3 RIll, 12%9-, ateel, see cd 144 I

22 454-14 AS BRAKE SHOES, set of 2, Inci ref '24. 46 125-26 VALVE STEll. set ref 144 I
... rof m 47 425-02 TIRE, Turf Buattr. 25-1219, aM rri 144 1

23 454-12 PII, see ref '27 48 487-<l1 lDCIOOIT, 5/8-18 1
10



10.0 Rear Brake System

10.0 Rear Brake System

Ref. Part • Deacr1ptl00 aty Ref' Part. Description ety

I 615-04 SET SCREV, flo-32x3/16' I 22 473-35 SHCS, '10-24x5/8". froa 3W0342 2

2 4lHi1 BRAKE COVI:R SLINGER I 23 117-10 LOCKIUT, '10-24, to 3W0341 2

3 103-25 PAl HD, PHILIPS SCREV, flo-24x3/4' 5 24 160-44 BIJIJO BOLT I

4 I~ WASHD:, '10 10 25a 16O-<l1 COPPER WASHER 2

5 117-10 l.OCKIUT, '10-24 5 25b 16O-<l1 COPPER WASHER 1

6 401-09 BRAKE CClVEi OUTER, black plastic I 2Sc 160-01 COPPER WASHER 1

7 401-10 BRAKE COVER INNER, black plastic I 26 455-07 HYDRAULIC HOSE I
,', 8 40-22 8RAKE DISC I 27 410-04 KASTER CYLINDER. &ee also group U1.0 I

5 47j-27 sncs, :;;o<6),.~ 3/4" 2 ~yc=~c::c Brake C~f~Or.~~t~)

10 100-23 Wo\SHER, 3/8·. special 2 28 117-27 l.OCKWT, 1/4-20 2

11 4$5-21 BRAKF CJ..lIPER, Incl rf>f "2, 13, &"E' also I 2'? loa-os ~A...'1!!R, 1/4" 2

<;roup 01.0 Hydraulic 8r2k~ CoIlp0nent..e) 30 473-19 HHCS, 1/4-20>2 1/2" 2

12 17Q-Q1 BRAKE PAD. ~t of 2, Bee rei .11 31 455-17 ~A-'1tR CYLl~ER PI, 1

13 168-06 conER PU, 3x5S.. , 5ee ref III 2 32 125-61 RITU!\Il SPR!IIG 1

14 455-09 CALIPER SPACER 2 33 '155-15 ADJUSTIKG BOLT, 3/8-16x2 1

15 473-09 HHCS, 1/4-20>3/4" 4 34 117-15 HEI );lJ1', 3/8-16 1

16 478-08 PLATE W<>dIR, 1/4" 4 3S 483-04 o-RlKG, t015 1

17 455-12 GROIl!ET 1 J6 476-07 S~AP RI~G, ~14000068 1

IH 455-06 BRAKE LINE, Steel 1 n 455-11 CAP PLUG, 114, plastic . I

19 455-1H fITTING ADmER, to 3W0384 I 38 455-10 Rill BRAKE PEDAL ASS'! 1

20 455-08 T-FITTING, to 3W0384 I 39 126-14 HYDRAULIC SILlCO~E

20 455-20 T-fITTING. frol 3W0385 1 40 126-19 HYDRAULIC SILICO

I
21 473-32 PAl HO, PHILIPS SCREW, 'to-24x1", to 3V034t 2

1 11
i



11.0 Hydraulic Brake Components

9~

21

11.0 Hydraulic Brake Components

Rei' ?.ilrl I- L.e..cr iplion Cty ~t:'i .. rart , De5Cr1 puou Clly

455-21 EYnRJ.iJLIC P.R},(E CAll?~. Incl rei '2 10 !O 21 41~ !fA..~ CYlimER. Incl tl!'f '12 to 30 I
1 Jwg9EJ? SEn, s ,It ro. use ref '11 KJt 12 1~2 seRE\'. lGI.8x6 2
3 PlSiOK SEAL, 41 •• 10, use ref III Kit 2 23 168-<l8 COVER. aluainua 1
4 168-05 PISTOJI, H ... dia. 2 24 168-0'3 rovER. rubber I
5 17()-{)1 AS BRAKE PAD SET. set of 2 25 MA HYORAULIC RESERVOIR, aluainua, use rei '21 I
6 168-20 RUBBER PLUG 1 16 162-02 KASTER CYLINDER RETURN SPRING I
7 168~3 8LEEDIWG SCREW, KIO<l 1 27 PRI~ARY SEAL, 191. 00, use ref '32 kit 1
8 168-04 CHECI 8lLL 1 28 SEQ')MDAiY SEAL, 19u 00, use ref IJ2 kit I
9 1~1 SHCS. IUOx1.SxSO.. 2 29 168-11 BOOT, rubber. or use ref '32 ki t 1

10 168~ COiTER PII, MSu 2 30 :68-10 PISTOX, 19 u Dia. 1
11 16HI 8RAKE CALIPER D-RING liT, Incl ref 12. 3 31 161-25 1Ll5r<R CYliNDER D-RIWG HT. IDe! ref '27. 1

28, 2'9

12



12,0 Torque Converter System

lOb lla

5

-~-~--~~-v
.~-

~ -=.~-

~. cd
8b

- --- --

17

J--

-.

'8 19

12.0 Torque Converter SY5tem

Relt Part. Oeser iptioo. aty Ref' Part. Description aty

I 403-04 COOLIIG HOS£ I IS 486-13 SPACER. 3/8 ID••I/2 00 ••3/16" Ig 2

2 403-05 COOl.IIG HOSE CUFf 2 16 IID-09 KEY, 1/4x1l4x3" I

3 486-24 GROIlIIET I 17 4OJ-{)2 COVEll: ptATE. steel I

4 403~1 TORQUE aJM:RT£R llOOll COVER. FRP I 18 4O:Hl7 SEALIIG STRIP. flat sponge I

5 403~ 5EAJ.IKG STiIP, U-channel I Ig 403~ BUD saIElD. ateel I

6 403-10 STI1IKE UTCH I 20 103-11 HWHCS, 1/4-2O%1/Z" 2

7. 120-19 SPACEK, liS· 2 21 ~87-i2 IJIllG ~""Jj. i1~- 20 3

7b 120-19 SPACER, liS" 2 22 125-80 DRlVEII CLUTCH, 'FC-lQOO-250-AR. see group I
g, 120-15 RIVET, J45 7 (13.0 Clutches - Po......r Bloc)
8b 17'0-15 RIVET, 145 2 23 IOS-18 WASPD. 3/8"

9 117-27 LOCUUT, 1/4-20 4 24 lOS~ LOCKWSriER. 3/8'

10. IOS~8 W!5lIER. 1/4" 4 25 103-34 HHCS. 3/8-16%1 1/4'

lOb IOS~ WASHER, 1/4- 4 26 41~3 DRIVEi CLUTCH, Incl ref ;27, 28, Bee group

10<: IOS~ WASH".R, II<' 3 <13.0 Clutches - Powr Bloc)

IUd IOS~ W!5lIER, 1/4' 4 27 1-1250 fLANISdD, 112"'. see ref t26
11. 103~ HHCS, 1/4-20%1" 4 28 1-1351 BOLT, 1/2-14 UX$xl 1/4"', 5ee ref 126
lib 103~ HHCS. 1/4-20%1" 3 29 125-56 ORIVE aELT

12. IOS~ LOCX\'!5lIER. 1/4" 3 30 401-OS CLUTCH rovER, plastic

12b IOS~3 LOCXW!5lIER. 1/4' 1 31 486~7 CLUTCH COVER KIlOS

13. 111-20 HEX lOT, 1/4-20 3 32 403~ TOGGLE UTCH
13b 111-20 HEX lOT. 1/4-20 I 33 IOS-36 WASHEi. 1 1/32xl 3/8x.08O" Thk.,aa req'd

J
14 473-29 TRUSS lID, PBlLLIPS SCREI/, 3/8-16.3/4" 2

i
I 13



13.0 Clutches - Power Bloc

13

w-o® @.:~~;JOJ
I I I I, ,
2 3 4 5 6

15 , 9]
14

~ t) 0·::'8~
'\G
~ ,', '
~ , I

." I I
10 11 16 17

7

DRIVER CLUTCH

~,~
20 29b

I
21

I
23

28 29a
I

,
27

DRIVEll CLUTCH

13,0 Clutches - Power Bloc

Rell Part. DelCription aty Ref. Part I Description aty

• 410-03 DRIva CLUTCH, IALT-5213-l, vitout guan! 1 17 1-1351 BOLT, 112-14 DIS , 1 1/4' 1
1 A-152-13 flIED PI11LEl', threaded bore 1
2 1-28-104 IDLER BUSHIIG, 1 3/8,1 23/32>1" 19 1 • 12S-BO DRIVEl CLUTGH, IrC-1ODD-Ai
3 1-31 8ELT HEIGIfT ADJUSTKOO SPACER 1 20 ASA-! BELT ADJUST!OO' SPACER,1 112 IOxI 7/8 OD 5
4 X-'ll SPiIlG SHOULDER WASHER 1 x.50· ill., u.se as required
5 XS218304 SPRIIG, grey, 3 1/4- 19 1 21 C-lIDO-Ai fIlED PI11LEl' 1
6 H;SI-T SLIDIIG TEfLOI BUSHIKG 1 23 C-7-1~ SL!D!J(G CA.lf PUl.LEY, Incl rrl' 24
7 l-iil SLID11lG PI11LEl' 1 24 C-ii BUSliIlG 1
9 A+P POP RIVET, steel, 143, 1/8- 15 25 CCS-3-1BS SPRIIG 1

10 A+S STEEL SLIDE fACE 3 26 C-4 CA1I. SLIDER SHOE, nylon 3
11 X-53 AS SLIDIXG WEIGHT SET, Incl 3 ~eights , 3 27 C-3 HXElI CIJl 1

plastic sliders 28 C-2 SQUL'f KEY. 1/4'1/4,314' 19 1
13 A-115O STEEL COKE CUP !SS'f. Incl 9,14,15 1 29a C-l S1W' iIKG, .05 ThI< 2
14 A-lI~ S!ALL WIIG, steel, see ref' 13 3 29b C-l S1W' RIIG, ,OS ThI<, 1
15 A-1150-e STID. COME CAP. on1y 1
16 1-1250 fLATWASHER, 1/2 10 , 1 1/2 00 , 3/32' tnk 1

14



14.0 Fuel System

3

/ ~

.4

f

(

.~~
2 1

15

14.0 Fuel System

Ref' Part'

j 126-64

2 100-70
3 402-<lS
4 402-10
5 402-13
6 1()(H;4
7 402-02
8 402-01
9 402-03

10 103-08
11 108-03
12. 108-08
12b 108-08

,
i
1,

Description at, !left Part' Deacriptioo at,

FIJU fILTER, an alao group 13 702-06 FOAII CtlSHIOI 8
{3.0 il-.rottl€ ;. E.ugln€:J iA 4n-oo HHCS, 1/~-::rx3/"" 4

GEAR CU1IP, 112· 2 15 401-22 TAXI COVER, plastic, specify colour 1
F1JEL HOSE 1 16 TAfL LTGRi !$S'Y, see group (ts.o I
PICK-UP PIPE ISS'Y 1 El'?ctrica! Systel)
F1JEL 'iElf! ASS' r I 17 103-48 SELf TAP SCiEWS, '10-3/4 2
TIE 1l!P, blact 3 18 103-25 PAX He PHILLIPS SCREY, '10-24,3/4- I
GAS CAP, non vented I 19 1l1-10 LOCDUT,llo-24 I
fua TAXI. 5 gil!. lap., 6 gill. US, <22.7 LI 1
F1JEL TI.XX STRAP 2
llHCS, 1/4-2011· 4
lOCK\lISllEI1, 1/4" 4
ill~ASHERI 114·. aa req'd 6
FL\11I1SllE11, 1/4" 4

15-



15.0 Electrical System

4

Q
7

3

P..s i.
'.., ..
,

I'l s

26

23

,s-l!
13--

21

I.

I

15.0 Electrical System

Ref' Part , Description atr Ref' Part , Description atr

I I()(K() IGIITIOI SWITCH, inci ref' 2 I 14 100-36 STmEI1 R£L\Y I
2 I()(K()A IGIH7I(lJ( !ff, '11, ue.ed on ref' 1 I 15 488-21 FUSE, 2S bp, see ref' 8 I
J 488-<15 nu. SIIITCH I 16 614-<)2 TAIL LIGHT ASSElBLY. l'cl ref' 17, 28 I
4 488-<>1 HEADLlGHT, Incl ref' 5 2 17 624-<>3 TAll LIGHT LEISE, .see ref' 16 I
5 488-34 HEADLIGHT BULB, H3 Halogen, I2V, 55 Watt, 1 18 103-48 SElf TAP SCR£VS, '10.5/8" 2

.see reO 4 19 103-25 PAl HD PHILLIPS scm, '10-24.3/4" I
6 488-33 HEAT SHRINK TUBE, 3" 19 2 20 117-10 u:x:atJT, '10-24 1
7 413-<15 IlE!DLIGHTIHAllDl.EBAR HARXESS I 21 413-<>6 llJIJ POWEll CABLE I
8 413-<>1 KAlI VIRIMG HARKESS, Incl ref' 12,13,15 I 22 413-<>7 UU GROOXD CABLE, 14" I

( 9a 103-70 1MI THREAD CUT SCR£V, 1J4-2Ox112" I 23 413-<>8 STmEI1 CABLE, 19" I

" 9b 103-70 1MI THREAD CUT SCR£V, 1/4-2Ox112" 2 24 103-47 SCi£Y, IIG-24x112- 2
10. 125-48 HOSE CLIP, 1/2" 10. I 25 488-18 T-TlP comcroR, set alao group <3.0 I
lOb 125-48 HOSE ClIP, 1/2" 10. 2 Throttle' Engine)
11 1()(H;4 TIE RAP, black 14 26 488-<>7 BATTERY. 12V-12 AJ.pere Hours, 120 Aapa 1
12 488-20 FUSE. 15 hp, 5ee ref' 8 I V 413-<>3 BATTERY STRAP, e/w hooka I
13 613-12 fUSE BOLDER, .see ref' 8 2 28 lA TAIL LIGHT BULB, 11-1893, see ref' 16 2

16



t
j

I
~

I
;

,

I
I
i
i
I
1

i

OOG
Ontario Drive & Gear Limited
Box 280, Bleams Road
New Hamburg, Ontario, Canada NOB 2GO
Phone: (519) 662-2840

Part No. 370-09 Printed In Canada 2/86-1.75C


	Taurus 650 Parts Manual.pdf
	Scan0001.pdf
	Scan0002
	Scan0003
	Scan0004
	Scan0005
	Scan0006
	Scan0007
	Scan0008
	Scan0009
	Scan0010
	Scan0011
	Scan0012
	Scan0013
	Scan0014
	Scan0015
	Scan0016
	Scan0017
	Scan0018
	Scan0019
	Scan0020

	Taurus 650 Parts Manual-1



